Electric / Gasoline Vehicle

HORN AND LIGHTING

]

=)
B
RED| | BLK

PASSENGER SIDE

|
BLKii BLU

24

-
7 L
e
il
I s
Nl
194
LY
AL
AP A
/4
i
\\\\ ._ ____ __” M—“\\\\\\\\
7/ U o
\\\ | nhn\ Pt
/ \ _ \\\\\
n.ql.ﬂx\ ~ _.\\H\
2N L
/N _

. m .ﬂ//x, @\ &
g |[© % AN
S z N N
7 @ W
1 a /\w/
S S .
i \\R& ,//,\/,,wu
g @_ 77 KY ,,/”/ ......
5 (L3 NIl
Py
R
7 AR
Te} — ' ! _: !
3 L/,_l-..—\\ b
|xMﬂ._I.u e ._
s {-e® - !
- ~ !
M.mw /! m
.\
i
—i
N\,
N
N~
wn
..\‘
J
! !
i !
o \i ]
BN 0
J.."um,...mli.,u.; N
o — '
{To)
EZGOLEIT Service Parts Manual Page S-2



Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 22674-G1 FUSE BLOCK ...ttt ereestrtesre s e cnsssresse e seessessssesresaressensamenenenan 1
2 71010-GO1 RIVET, 5/32 X 3/8 LG......eecerieiirierireeireessteserees e scsessssesessessesssessssossesensssesnane 2
3 18392-G1 FUSE, 15 AMP ...ttt stse s sar e e e n e s seesseesssessessnessansssesed 3
4 19344-G1 TAPE, VINYL..c. ettt r et satssseessetes e es e s resssae st e essessosnennneens AR
5 20965-G3 COVER, STEERING COLUMN (VEHICLES WITH TURN SIGNALS) .............. 1
6 17318-G2 CAP AND NUT, HORN SWITCH. ....c..utrtreeirececretrerreteecvee e sereereesenssaesseend 1
7 32860-G1 HORN (WITH MOUNTING HARDWARE).......cceccteereenientreeeeeeere et 1
8 00559-G8 WASHER, 5/16....ccceeteeerieeerc et rrtes e sstee e csees e seesresesesass s s ssesssonssesssesssen 1
9
10
1" 17318-G1 SWITCH, HORN ...t ees e s s e s ressnscsbecssessnesenesnd] 1
12 27068-G01 BOOT, HORN SWITCH....ccci ettt e e reseeeste s e e s e smeesanesssesanenes 1
13 19233-G1 PLATE, HORN SWITCH ...t teee e e eeevanessnesasesasennd 1
14 14601-G7 RIVET, STAINLESS STEEL, 9/16. .......coiieteeireerrierrresrceeeeese s e reesssnesenenes 2
15 17618-G1 CLAMP, NYLON .....iirirteeeetreteeteseeeceemtrtreesstesasssesssesssessesssessessnesasessbossnssanen 2
16
17 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) ......cccccecvveiiiienrerecnenreereeseens 1
18 21640-G1 FLASHER, TURN SIGNAL ...t sveesstrrcreeesraseeeesssesessesesaes 1
19 00414-G6 SCREW, 1/4 - 20 X B/4A LGi.....ccceteevtireiirerieesieenirncienseeessesessresssesesssessersesssessssesans 2
20 11027-G2 NUT, LOCK, 1/4 = 20 ...eeirieevttretrestesstessaresrteesersassessseassnesssesesssesssssnsssenesnsennns 2
21 74001-GO1 LIGHTBAR ...ttt rteesnessne e saea e e s ssaesesse e s s s ersne s seasnes 1
22 74002-G02 BRACKET, LIGHTBAR, DRIVER’S SIDE ........ccccenitenirteeiieeceeeceee e ssensseeeeaeend 1
23 74002-GO1 BRACKET, LIGHTBAR, PASSENGER SIDE ..........ccccovotreirervereereeceeeeeeeneand 1
24 00114-G6 SCREW, 1/4 - 14 X B/ALGi....ocieirireeeeeeinesieesieeresresaeesseeseeeseseasessesssasesssessasans 8
25
26 21553-G1 FUEL GAUGE (COMPLETE WITH HARDWARE).......ccocctireieeeecteeecceeeeee e 1
27
28 25978-G74 WIRE ..ot irresrceteeecrtrt st eseste s re e e s s seesss e e s s s assesas e s ssseseessaessssansessnesesssnnsssssnnsenns 1
29
30

EZGOLMEEE Service Parts Manual Page S-8




